SUMMARY REPORT e §

North Okanagan Water Authority

" Master Water Plan

April 2002

Final Report




SU
M,

EXECUTIVE SUMMARY I \ E

The potential advantages of a regional approach to water supply have been discussed for
many years. In 1994, this vision was brought to fruition with signing of a Memorandum
of Understanding between the three water utilities in the Greater Vernon area — the City
of Vernon, the District of Coldstream and the Vernon Irrigation District. Shortly after,
the Vernon Irrigation District was dissolved and the assets transferred to a new regional
water commission, entitled the North Okanagan Water Authonity. In the eight years since
the signing of the MOU, work has continued to develop the governance structure and
[...]
There is thus ample reclaimed water available to be considered as a possible source water
for the GVWU irrigation system.

This is discussed further in Chapter 10.

7.6 OKANAGAN LAKE

The development of Okanagan Lake. as a regional water source, is not required from a
capacity viewpoint over the next 40 years, based on the selected regional water strategy.

At this point, it is difficult to look beyond 40 years with any confidence. If the expected
population growth did not happen and a significant use of reclaimed water occurs, the
development of Okanagan Lake, as a domestic water source, may not be needed for well
beyond the 40 years. On the other hand, if the population exceeds the 120,000 figure and
technology and economics dictate only a limited expansion of the City’s water reuse
system, then development of the Okanagan Lake source may be required near the end of
the 40-year planning period.

If this is the case, a local treatment plant will be required. It would be prudent to secure a
site at an early stage prior to in-fill of the area around the head of the lake. It may also be

S UMMAMRY REPORT

7-6



NORTH OKANAGAN WATER AUTHORITY 7 - WATER SOURCE DEVELOPMENT

prudent for the GVWU to secure license capacity on Okanagan Lake, well in advance of
development of this source.

CHAPTER SYNOPSIS

Kalamalka Lake and Duteau Creek will be the major water sources over the
next 40-years. Kalamalka Lake will serve as a domestic water source only.
Duteau Creek will provide both irrigation water and raw water to the treatment
plant, primarily during the non-irrigation season. Groundwater in the
Coldstream Valley will continue to be utilized as a irrigation water source.
Deer Creek, other local creeks, and groundwater are potential local irrigation
sources. Reclaimed water from the City of Vernon’s wastewater system offers a
significant potential irrigation water source to offset other irrigation supplies.
This would free up additional raw water supply to the water treatment plant.
The development of Okanagan Lake, as a supply source, may be required by the
end of the 40-year planning horizon.

S UM MARY REPORT

7-7



>
WATER TREATMENT ’g

Domestic water for the Greater Vernon area will be provided by a single source — the
Middleton Mountain water treatment plant. The proposed Middleton Mountain water
treatment plant will be located northeast of Middleton Mountain. This plant will utilize
both Kalamalka Lake and Duteau Creek as raw water sources.

A brief description of the facilities is provided below. Additional information is
contained in Technical Working Paper No. 13.

8.1 SITING

The Middleton Mountain water treatment plant would be a new facility on a, yet to be
determined, site in the Coldstream Valley, northeast of Middleton Mountain near Hwy 6.
This location is reasonably near the two raw water sources, near the core water demands
in the PZ 479 pressure zone, and allows access to the City’s sanitary sewer system,

The plant site should be at least 4 ha in area. The average site elevation should be
between about 430 and 475 m. As the water treatment plant is a very heavy structure, the
bearing capacity of the underlying soils 1s critical in site selection. A number of potential
sites exist in the general vicinity. Evaluation of specific sites would occur at the
preliminary engineering stage. For the purpose of planning and costing out the water
transmission mains, the plant site was assumed to be located near the NORD office.
Figure 8-1 presents the general layout of the plant on a generic site.

8.2 PLANT CAPACITY

The ultimate plant capacity 1s set by the amount of raw water that can be delivered to the
plant site by the two raw water sources, Kalamalka Lake and Duteau Creek. This is
governed by license capacity and the amount of irrigation water supplied by the Duteau
Creek source in the future.

The actual plant would be constructed in stages. Based on the projected populations over
a 40—year period, a Stage 1 capacity has been selected at 71 ML/d. This would provide
capacity to meet domestic demands until about 2021. The plant would then be expanded
in two additional stages to provide the following capacities, 85 ML/d in 2021 and

113 ML/d in 2029. The site would be laid out for a further 50% expansion, after 2041.

S UMMAMRY R EPORAT




-
e
g
1
[:=]
Q
[
-~
o™~
o
j=]
g
g
&
@x
=
o™
™
3
g
[
%
2
—~
[)
5]
Q
[- %
[12)
.
]
[-%
o
a
St
I
¢
]
[+
w
at
©
a

Date; 2002/3/28

Time: 17:10

FROM DUTEAU

MIDDLETON
MOUNTAIN
WTP~-STAGE

FIGURE 8-1

PROPOSED MIDDLETON MOUNTAIN
WATER TREATMENT PLANT—-TYPICAL LAYOUT

SCALE: 1:2000+




NORTH OKANAGAN WATER AUTHORITY

8 - WATER TREATMENT

The timing of expansions will depend upon the growth in water demand in the region. As
multiple process trains are proposed, it would also be possible to increase the number of

expansion stages and to expand the capacity in smaller increments. This will be evaluated
further at the preliminary engineering stage.

8.3

DESIGN PARAMETERS

Goals for long term treated water quality were set out in Chapter 5. The immediate goals
for Duteau Creek and Kalamalka Lake water include addressing colour, turbidity, taste
and odour, and reduction of pathogenic organisms and chlorinated disinfection by-
products (e.g., trihalomethanes). Based on the raw water quality characteristics of
Duteau Creek and Kalamalka Lake, the expected treated water quality 1s summarized in

Table 8-1.
Table 8-1
Summary of Raw Water Quality and Treated Water Goals
Parameter Duteau Kalamalka GCDWQ Treated Water Target
Creek Lake Range Guideline Level
Range Description
Alkalinity (mg/L) 20to 40 140 to 150 No standard min 25 mg/L { as CaCO,)
Aluminum (mg/L) 0.100 to 0.1 mg/L’ <0.1 mg/lL
0.150
Coliform Bacteria n/a’ N/a’ <1 org./100mL? <1 org./100mL
Cryptosporidium nfa’ N/a’ No standard’ >2 log reduction
Enteric Viruses nfa’ N/a’ No standard* 4-log reduction
Giardia (cysts/1000 L) 310 200 nia’ No standard® >3 log reduction
(> 2.5 log by
clarification/filtration/UV,
0.5 log by Cla)
Iron (mg/L) 0.050 1o < 0.3mg/L. AD <03 mg/L
0.800
Sulphate 6.50 to 6.80 < 200 mg/L < 200 mg/L
PH 5.85t0 8.50 67109 65-85 Stable, non-aggressive
Temperature (°C) <15 A0 <15
THM (total } < 100 ug/t MAC < BO pg/L
TOC 8.0to 10.2 03to7 No standard Sufficient to meet THM &

aesthetic targets

S UMMARY

R EPORT




NORTH OKANAGAN WATER AUTHORITY 8 - WATER TREATMENT

Parameter Duteau Kalamalka GCDWQ Treated Water Target
Creek Leke Range Guideline Level
Range Description
True Colour (TCU) 20t0 130 <5 <15TCU AD < 15 TCU 100 % of time
Turbidity 0.0to 14.15 0.50 to 0.54 1.0 NTU MAC® < 0.3 NTU 95 % of time
(<5NTUAO)® | <1NTU 100 % of time

Notes

6.

7.

AO
IMAC
MAC

8.4

Two

could be considered for this plant. One
process would combine high-rate
clarification, filtration and UV
disinfection. The second process choice
would be membrane separation and
chlorine disinfection. The final process
selection should be made at the
preliminary engineering stage, following

A health-based guideline for aluminum in drinking water has not been established. However, water treatment
plants using aluminum-based coagulants should optimize their operations o reduce residual aluminum levels in
treated water to the lowest extent possible as a precautionary measure. Operalional guidance values of less than
100ug/L total aluminum for conventional treatment plants and less than 200 pg/L total aluminum for other types of
treatment systems are recommended.

Under review. No sample should contain more that 10 total coliform organisms per 100 mlL, none of which should
ba E.Coli or thermotolerant coliforms; or No ¢onsecutive sample from the same site should show the presence of
coliform organisms; and not more than one sample from a set of samples taken from a community on a given day
should show the presence of coliform organisms; and not more than 10% of the samples based on a minimum of
10 samples should show the presence of coliform organisms.

Health Canada guidelines stale that protozoa should not be present. US EPA has set 3 log reduction as a
minimum where there is less than one cyst per 100 L.

Health Canada is currently preparing a guideline for human enteric viruses. It is anticipated that an approach
similar to that used for protozoa will be taken, rather than stipulating a numerical value.

Under review. For rapid sand filtration proposed is a 95 percentile of <0.3 NTU when monthly average raw water
turbidity =1.5 NTU, a 95 percentile of <0.2 NTU when monthly average raw water turbidity <1.5 NTU, and
maintaining the MAC at 1.0 NTU. For membrane filtration a combined filtered water 95%ile of <0.1 NTU is
proposed and a MAC of 0.3 NTU.

At the point of consumption.

No reported data reviewed but given the watershed characteristics, these organisms are to be expected.

= Aesthetic Objective

= Interim Maximum Allowable Concentration

= Maximum Allowable Concentration

TREATMENT PROCESSES

water treatment process technologies

. o

pilot testing of the water treatment Clarification Process

Processes.

S UMMARY REPORT

8-4



NORTH OKANAGAN WATER AUTHORITY 8 - WATER TREATMENT

For the purposes of developing a plant layout and costing, the former process technology
has been selected. A process schematic, floor plans and sections are provided in
Technical Working Paper No.13.

The proposed unit processes include:

. Chemical pre-treatment (coagulant, activated carbon) for turbidity, taste, colour
and odour reduction

. High-rate clarification (i.e. DAF or ballasted flocculation)
. Granular filtration

. UV and chlorine primary disinfection

J Clearwell storage

. Chlorine or chloramine post-disinfection

Dissolved air flotation (DAF) is a non-proprietary process that would occupy a larger
footprint than ballasted flocculation. Otherwise, the two processes have many of their
components in common (e.g., rapid mix, flocculation and coagulant). Given the
characteristics of the raw water, it is anticipated that DAF will perform well but is the
more conservative and established of the two alternatives. Therefore, the layout has
been developed using the dissolved air flotation process.

Under the proposed concept, the initial treatment steps that would be built include
chemical pre-treatment (coagulant addition only), high-rate clarification, UV and chlorine
primary disinfection and chlorine (or chloramines) post-disinfection. These processes,
termed Stage 1, will greatly improve the quality of the raw water, addressing colour,
some taste and odour and reduction of pathogens.

At Stage 2, additional pre-treatment (powder activated carbon) and granular filtration
would be added. These additional treatment processes will further reduce any taste and
odour concerns and will provide an additional barrier to protozoan pathogens. This
process change is shown to occur in conjunction with the capacity increase in 2021. In
actual fact, it could be either implemented at an earlier or later time depending upon the

&E UMMAMRY REPORT

8-5



NORTH OKANAGAN WATER AUTHORITY 8 - WATER TREATMENT

performance of the first stage of treatment and the regulatory criteria. This needs to be
evaluated further at the preliminary engineering stage, following pilot plant testing.

8.5 RAW WATER SUPPLY AND TRANSMISSION MAINS

A 750 mm diameter raw water feed to the plant would be constructed from the existing
NOWA transmission system to the plant. A similar 750 mm diameter raw water main
would provide Kalamalka Lake water to the plant.

Both raw water mains would enter into a central raw water pipe gallery in the plant
building. The Duteau Creek main would be gravity fed while the Kalamalka Lake main
would be pumped. The hydraulic head on the Duteau Creek main needs to be reduced
upon entering the plant. This is normally accomplished through a pressure reducing
valve. During the non-irrigation season, a significant reduction in hydraulic head may be
necessary. This may make the installation of a micro-turbine to utilize the available head
to generate power for the water treatment plant attractive. The pay-back period for
installation of a turbine should be reviewed at the preliminary engineering stage.

Three treated water transmission mains would exit the site. The major water main would
be the feed to the PZ 479 zone. A second transmission main would supply treated water
to the two PZ 535 zones; one on Middleton Mountain and the second in East Vernon.
The third transmission main would provide water to the PZ500 zone in the urban area of
Coldstream.

8.6 CLEARWELL STORAGE

The plant’s clearwell storage would provide multiple functions, namely contact time (CT)
to meet minimum chlorine disinfection requirements, and storage for operational and
distribution system demands. The operational storage requirements would significantly
increase at Stage 2 when filtration would introduce demands and loss of production
through backwashing and filtering-to-waste. It is proposed that the plant’s clearwell be
constructed in stages, based on the overall plant staging.

A treated water pump station would be constructed as part of the Stage 1 main plant
building. The pump well would be sized to accommodate the Stage 3 plant pumping
equipment, however, initial pumping capacity provided at Stage | would be sized to
satisfy the Stage 2 design flows, with a pumping capacity upgrade required at Stage 3. It
is proposed that initially seven low-lift finished water pumps would be required to supply

S UMMARY REPORT

8-6



NORTH OKANAGAN WATER AUTHORITY 8 - WATER TREATMENT

the three pressure zones (PZ 479, PZ 500 and PZ 535). Space would also be provided in
the finished water pump well for two backwash supply pumps required at Stage 2.

8.7 PROCESS WASTEWATER MANAGEMENT

The process wastewater from the DAF system would be disposed to the sanitary sewer
system, thereby negating the requirement for on-site sludge storage and dewatering
facilities. Periodic cleaning of the flocculation and DAF process tanks would also
produce a short-term waste sludge stream, which would also be disposed to the sanitary
sewer system. The estimated volume of wastewater from this source is about 0.5 to 1%
of the water treatment plant throughput.

With the addition of filtration in Stage 2, the wastewater volume from the plant could
potentially increase to the range of 4 or 5% of the plant throughput, without internal
backwash recycling. The alternative is to provide a concentration step for the backwash
water and recycle the supemnatant back through the plant. This will create a lower
volume, higher concentration wastewater to the sanitary sewer system.

The optimum solution depends on the costs to implement and operate the internal recycle
system, the impact of the discharge on the City’s sewerage system and the disposal fee
charged by the City. This needs to be looked in greater detail at the preliminary
engineering stage.

8.8 PLANT BUILDING

The main plant building would be designed to fully enclose all process units, providing
protection against winter operating conditions. The plant building also serves to house
ancillary equipment and functions.

The proposed building is of masonry construction, approximately 78 m by 47 m at Stage
3. For the purposes of the conceptual design the construction method has been assumed

to be a raft foundation. This would be confirmed following geotechnical evaluation at the
preliminary design stage.

The proposed building would have a gently pitched roof to accommodate the headspace

requirements of the DAF’s packed tower air saturation tanks and to aid in developing an
aesthetic architecture. The architectural design of the building would be suited to be

S UMMAMRY REPORT

8-7



NORTH OKANAGAN WATER AUTHORITY 8 - WATER TREATMENT

compatible with the surround landscape. A construction material with an aesthetically
attractive appearance, such as split-face concrete block, would be selected.

The clearwell level would be positioned below the existing site grade level, with earth
berms being employed to reduce the visual impact of the two story operations building.